lavadora frigidaire FLXG42MRES2

  • View
    296

  • Download
    22

Embed Size (px)

Text of lavadora frigidaire FLXG42MRES2

FACTORY PARTS CATALOG LAUNDRY CENTER

PRODUCT NO. FLXG42MRES2

BASE MODEL NO. FLXG42MRE

COLOR White

WIRING DIAGRAM - # 134130100 OWNERS GUIDE - # 131957200 WASHER OP INSTR - 131957000 DRYER OP INSTR - 131957100

LAUNDRY CENTER Model No. FLXG42MRE

Publication No. 5995371258 020501 ENG/SERVICE/JAM 361

Publication No. 5995371258

FLXG42MRES2 UPPER CABINET/DRUM/HEATER

05/2002

2

FLXG42MRES2 UPPER CABINET/DRUM/HEATERPOS. NO PART NO DESCRIPTION

Publication No. 5995371258

1 2 3 4 5 6 9 11 12 13 14 15 18 20 21 22 23 24 25 26 # 27 28 29 30 31 32 33 34 38 39 41 42 44 46 47 48 49 50 54 *

131084700 131168200 131883301 131752302 5303281019 5303281020 3204249 5303207395 131825900 131724300 131205400 5303207394 131477000 131963900 134122532 134031600 134134700 134036400 131658800 5308001614 131359600 5303281074 131382300 5303201200 131202300 131777700 5304406099 131243700 131084800 131084402 131627500 131209600 131129900 131789400 131579103 131789303 5303211430 3204286 131498900 131870700

Panel-left side, white Screw, 8-18 x 0.31 Panel-top washed Panel-rear Ball Clip-ball Panel-access, dryer Cover-term block Bearing-drum support Bracket-bearing Screw-bracket,10-16B x 1.375, cr/sq drive Housing-heat & duct Screw-shaft&baffle, comb ph ab spcl, 10-16 x .375 Glide-drum Assy-drum Panel-front, white, dryer Felt-lower Felt-upper Catch-door Switch-door Trap-lint Clip-guide (2) Screw-vane, quadrex head, 10-14 x 1.00, special Vane Screw-pph ab, 10-16 x 0.625 Asmy-shaft (ballhitch) Thermostat-safety Screw, pan head, 8-18AB x 0.375, cr/sq drive Panel-right side, white Panel-access, white Hinge-door Screw, flat head, 8-18AB x 0.44, cr/sq drive Gasket-door Handle-door, white Door-inner, white Door-outer, white Strike-door Shield-heat Harness-door switch Plug-light hole

# = Functional Part * = Non-Illustrated Part

3

05/2002

Publication No. 5995371258

FLXG42MRES2 MOTOR/BLOWER/BELT

05/2002

4

FLXG42MRES2 MOTOR/BLOWER/BELT

Publication No. 5995371258

POS. NO

PART NO

DESCRIPTION

1 2 4 6 8 9 10 10A 12 # 14 15 # 16 17 18 19 22 23 25 # 26 27 28 31 33 34 38 39 42 43 44 48 50 61 62 64 67 68 69 70 71 72 73 74 # 77 79 80 85 *

131295200 131168200 131362400 131730500 3205245 5303304824 131784500 131575200 131476300 131658101 131322600 3204308 131715500 131413600 131363901 3205241 131863100 5303283287 5303212870 131419800 134113700 134099900 131731410 131301100 3204320 131205100 3204324 131751500 3204326 131731300 3204329 5303207404 131243700 134145200 131498500 5362791200 08015194 5303207409 5300622602 5308015680 5303211036 5303281151 131763500 5303281135 131712401 131712300 5303937053

Seal-air duct Screw, 8-18 x 0.31 Fastener Duct-air Screw, pph ab st/z/ch, 6-18 x .60 Clamp Asmy, frt blw hsg/seal Housing-blower, rear Wheel-blower Thermostat-heater Thermostat-control Screw-thermostat, pph cup pt, 8-18 x .625 Clip-igniter Cradle & stud Pan-motor cradle Spring-idler Idler & Pulley Assy Belt-dryer Block-support Clamp-motor Motor & Pulley Cord-power Shield-access (gas) Screw-ground cab, hex washer head, 10-32T x 0.375, serrated head Elbow-exhaust Screw, #8 pan head, 10-10B x 0.50, cr/sq drive Bracket-marriage Screw #12-24 x .63 hex hd Bracket-external Pan-bottom Cover-safety Bracket-gas valve Screw, pan head, 8-18AB x 0.375, cr/sq drive Pipe Valve-shut off Tail piece, brass Nut-union, hex Valve-gas Coil-secondary Coil-booster Orifice, natural gas Ignitor Assy Assy-burner Sensor Tube-burner Shield-heat Gas Conversion Kit, natural to LP

# = Functional Part * = Non-Illustrated Part

5

05/2002

Publication No. 5995371258

FLXG42MRES2 CONTROL PANEL

05/2002

6

FLXG42MRES2 CONTROL PANEL

Publication No. 5995371258

POS. NO

PART NO

DESCRIPTION

1 # 2 3 4 5 # 6 8 10 # 11 17 18 20 21 21A 23 24 25 27 29 31 32 34 35 * *

131225400 131168200 131956300 131873401 131692000 134121100 131964100 131447500 5303283289 131975610 131955200 131288101 131873301 131977201 131848700 131209600 131976801 3205253 134113400 131288211 3204357 131243700 5308014350 131209800 5303161300

Timer Screw, 8-18 x 0.31 Harn-dryer cont L/C GJ gas TTS Knob-rotary white Switch-pressure LCW control harn w/o temp sw Timer elec H Mallory-Delta Switch-start Screw, cr pan head, 8-32 x 0.250, thread forming Brkt-cont mtg weld-turn/start Trimplate FDG8GJNH End Cap, white, LH Knob-dryer timer, white Knob-wht-LC wsh timer G1/R1 Harness-lcd main gas Screw, flat head, 8-18AB x 0.44, cr/sq drive Pntr-wht/blue ind-LC wshr R1 Screw-end cap, pph b, 6-20 x .375 Harn-lwr wshr End Cap, white, RH Clip-grounding Screw, pan head, 8-18AB x 0.375, cr/sq drive Clip-end cap Clamp-sw.pressure Strap

# = Functional Part * = Non-Illustrated Part

7

05/2002

Publication No. 5995371258

FLXG42MRES2 LOWER CABINET/TOP

05/2002

8

FLXG42MRES2 LOWER CABINET/TOP

Publication No. 5995371258

POS. NO

PART NO

DESCRIPTION

1 2 3A 4 5 6 9 11 20 33 # 34 35 36 37 38 41 42 43 43A 44 45 45A 46 47 47A 50 53 54 55 56 * * *

131587500 131168200 134075500 3205250 3204362 5303212872 131390000 3204368 3204374 131389300 131205500 5308002385 3204380 131658900 5303311213 131258400 131104303 131422100 131422200 5303309673 131346400 131346401 134046600 131106701 131091001 134101800 131452510 3204394 5303212876 131243700 131453000 5303212877 5303309503

Screw-hinge, pph 45deg hdrpt, 6-32 x 0.3125 Screw, 8-18 x 0.31 Bumper-lid Hinge-bar Grommet-hinge Lid-white Strike-lid Screw-strike, pfh b, 6-20 x .375 Pin-slide Valve-water Screw-body, 1/4-14 x 0.625 Ring-snubber Block-shipping Screw-shipping Base Assembly Screw-front pnl, comb th ab, 10-16 x 0.500 Panel-front, white Pad-leveling leg Pad-level leg Leg-leveling with pad Pin-locating Pin-locating Body-white Bracket-marriage RH Bracket-marriage LH Lock-lid Panel-top white Dispenser-bleach Spring-lid Screw, pan head, 8-18AB x 0.375, cr/sq drive Bushing-drain hose Insert-spring adj Clip-backsheet

# = Functional Part * = Non-Illustrated Part

9

05/2002

Publication No. 5995371258

FLXG42MRES2 MOTOR/TUB

05/2002

10

FLXG42MRES2 MOTOR/TUB

Publication No. 5995371258

POS. NO

PART NO

DESCRIPTION

1 2 3 4 6 7 9 10 11 12 13 14 15 16 18 20 21 22 23 23A 24 26 27 28 # 29 30 33 34 35 36 37 38 39 40 41 43 45 # 48 49 # 51 52 53 58 60 62 68 69 * * * * *

3204395 3204396 131398303 131212301 N6561384 5303161296 5303304824 131726300 5304405894 131090400 5303283293 131192800 5308001923 131545101 131557201 3205150 5308002401 131373610 5303208858 5303208860 131373900 3204405 5303304825 131686100 131498301 131862900 3204425 3204426 3161433 5303261031 5303161306 5303318708 131205100 131761200 131513300 134051200 134049200 131306234 131494800 131659000 131315800 5304401845 131303100 131304300 131258400 131707800 131731500 131462500 131506500 131901400 5303212877 131663500

Cap-agitator Seal-cap Asmy-splash tub cover H Capacitor Hose-inlet Washer-inlet hose Clamp Hose, nozzle & clamp Assy-agitator-standard-slim Tub-spin and trunnion Screw-trunnion, unc2a x .625, .312-18 (5) Screw-lockplate, hx, .312-18 x.1.625 Lock Plate Trunnion Tub-splash, w\air dome, brng Screw-tub bearing, pph b st/z, 8-12 x 0.750 Washer, spin bearing, upper Leg & Dome Assy Spring-vertical, short Spring-vertical Spring-horizontal Bearing-outer tub Screw-set, hhd cup pt, 5/16-18 x .85, pulley, transm. Belt-washer Pulley-transmission drive Asmy-VAW idler arm Spring-torsion Sleeve-idler Ring-retaining Washer-pivot shaft Washer-spring Nut-motor Screw, #8 pan head, 10-10B x 0.50, cr/sq drive Mtr/pulley 1sp 1/2hp Emerson Shield-motor Asmy-pump-Askoll Hose-drain Clamp-pump Hose-pump to tub Screw-leg, hwh typ23, 5/16-18 x .875 Washer-leg, id x .040, 1.25 od x .335 Tube-pressure Screw-pump-to bracket Washer .21 x .71 x .06 Screw-front pnl, comb th ab, 10-16 x 0.500 Ring-drain hose Fastener-ratchet Clip-drain hose Clip-drain hose Seal-splash tub cover Insert-spring adj Cushion

# = Functional Part * = Non-Illustrated Part

11

05/2002

Publication No. 5995371258

FLXG42MRES2 TRANSMISSION

05/2002

12

FLXG42MRES2 TRANSMISSION

Publication No. 5995371258

POS. NO

PART NO

DESCRIPTION

1 2 3# 6 26 27 28

131206800 5303306139 131878410 131346600 5303279394 131784300 131784400

Stud-agitator cap Hub-drive, agitator Asmy-trans H-Helical-pnt hsg Screw Seal-tub Washer-trans-brg block-Koyo Spacer-trans brg block-Koyo

# = Functional Part * = Non-Illustrated Part

13

05/2002

Publication No. 5995371258

FLXG42MRES2 WIRING DIAGRAM

05/2002

14